


Riegel's 

Handbook of 
Industrial Chemistry 
NINTH EDITION 



Riegel' s 
Handbook of 
Industrial Chemistry 
NINTH EDITION 

Edited by 

James A. Kent, Ph.D. 

SPRINGER SCIENCE+BUSINESS MEDIA, LLC 



Copyright CI 1992 by Springer Science+Business Media New York 
OriginaIly publisbed byVan Nostrand Reinhold, New YorkNY in 1992 
Softcover reprint of tbe hardcover 9th edition 1992 

AlI rights reserved. No part ofthis book covered by 1ho copyright hereon may be reproduced or used in any form or by any means-graphic, electronic, 
Of mechanica1, including phatocopying, recording, taping. or infOJDllltion sIorage aud retri~a1 systems-without 1ho wriUen pennission ofthe 
publisher. 

3 4 5 6 7 8 9 XXX OI 00 99 98 97 96 
[...]
tional millions of bacteria and other tiny 

organisms, can be used again by returning it 
to an aeration tank for mixing with new 
wastewater and ample amounts of air. 

The activated-sludge process, like most 
other techniques, has advantages and limita
tiOllS. The size of the units needed is small so 
that they require comparatively little land 
space. Also, the process is free of flies and 



TREATMENT TECHNOLOGY OF HAZARDOUS WASTE 37 

odors. But it is more costly to operate than 
the trickling filter, and it sometimes loses its 
effectiveness when presented with difficult 
industrial wastes. 

An adequate supply of oxygen is necessary 
for the activated-sludge process to be effective. 
Air is mixed with wastewater and biologically 
active sludge in order for the aeration process 
to be effective. This mixing can be done using 
three different methods. The first, mechanical 
aeration, is accomplished by drawing the 
wastewater from the bottom of the aeration 
tank and spraying it over the surface, thus 
causing the wastewater to absorb large 
amounts of oxygen from the atmosphere. In 
the second method, large amounts of air under 
pressure are piped down into the wastewater 
and forced out through openings in the pipe. 
The third method is a combination of 
mechanical aeration and the forced-air 
method. (See Figs. 3.3 and 3.4.) 

Tertiary Treatment 

Tertiary treatment is used when the waste 
stream must meet strict requirements govern
ing recreational bodies of water, or must 
approach drinking-water standards. This may 
require one or several of the following 
processes: slow filtration; rapid filtration with 
activated carbon; adsorption by activated 
carbon; application of ozone; high-rate 
chlorination or the use of another oxidizing 
chemical; or lagooning. 

At each plant the question may arise ofwhat 
degree of treatment is actually required. 
Water-quality criteria imposed by different 
waste-streams discharges may vary widely. 
Even within the same state, or for a particular 
river bas in, different limits for each of the 
contaminants may be set for the section of 
the river under consideration. 

WASTE TREATMENT TECHNOLOGIES 

Anaerobic Digestion 

Anaerobic digestion is a biodegradation 
process capable of handling high-strength 

aqueous waste streams that would not be 
efficiently treated by aerobic biodegradation 
processes. Advantages of anaerobic systems 
over aerobic systems include: 

• Ability to break down some halogenated 
orgamcs. 

• Low production of biomass sludges that 
require further treatment and disposal. 

• Low cost. 

However, anaerobic systems can be less 
reliable than aerobic systems. For this reason, 
aerobic systems are better suited for mobile 
(truck- or trailer-mounted) unit applications. 
Disadvantages of anaerobic systems include: 

• Potential for shock loading of biomass 
and termination ofbiodegradation process 
due to variation in waste stream charac
teristics. 

• Low throughput due to the slow bio
degradation process (two steps). 

• Frequent need for further treatment of 
effiuent prior to discharge off-site or to a 
municipal treatment system. 

• Generation of methane gas (a problem if 
it cannot be readily used on-site for 
meeting energy requirements). 

Careful design and control often can solve 
these problems, but vendors are reluctant 
to recommend anaerobic mobile systems. 
Anaerobic systems are much more susceptible 
to variation in waste stream characteristics 
and environmental parameters. Fixed ana
erobic systems are widely used in industry for 
treatment of uniform, concentrated biode
gradable waste in aqueous waste streams due 
to the low-cost, low-residual generation and 
production of usa bie methane gas. However, 
application to variable CERC LA waste 
streams is relatively infrequent. Anaerobic 
systems have the best potential as a pretreat
ment step for an aerobic system that would 
otherwise be unable to process a high-strength 
waste such as a leachate. 

Figure 3.5 shows schematic diagrams of 
conventional and high-rate anaerobic di
gesters. 



38 RIEGEL'S HANDBOOK OF INDUSTRIAL CHEMISTRY 

GAS WITHORAWAL GAS WITHORAWAL 

f f 

GAS 

-OUTLET 

SOLias 
REMOVAL 

CONVENTIONAL 

INLET-

OUTLET 

HIGH RATE 

Fig. 3.5. Schematic diagrams of conventional and high-rate anaerobic digesters. (Courtesy EPA.) 

Waste Types Handled. Anaerobic digesters 
can handle concentrated waste streams with 
biodegradable nonhalogenated organics and 
moderate levels of halogenated organics. The 
most suita bIe application may be as a 
treatment step for landfill leachates where 
storage, mixing, and flow regulation can be 
accomplished prior to introduction at the 
digesters. 

Anaerobic digestion can partially break 
down some halogenated organics unsuitable 
for aerobic digestion. AIso, anaerobic systems 
can be used as a pretreatment step prior to 
aerobic biodegradation. Recommended in
fluent characteristics for anaerobic processes 
are as follows: 

BOD: 1000 to 15,000 mg/l 
COD: > 1500 mg/l 

Restrictive Waste Characteristics. As with 
aerobic systems, the biodegradation process 
can be slowed or halted by the following: 

• Abrupt change in waste stream charac
teristics. 

• Variable environmental conditions (e.g., 
temperature, pH). 

• Elevated levels of heavy metals or halo
genated organics toxic to the biomass. 

• Inadequate nutrient levels. 

Wet Air Oxidation 

Wet air oxidation is a thermal treatment 
technology that breaks down organic materials 
by oxidation in a high-temperature, high
pressure aqueous environment and in the 
presence of compressed air. The resulting 
exothermic reactions are self-sustaining and 
potentially capable of generating steam as a 
by-product. 

In this process, wastes are mixed with 
compressed air. The waste-air mixture then 
is preheated in a heat exchanger before 
entering a corrosion-resistant reactor where 
exothermic reactions in crease the tempera ture 
to the desired level. The exit stream from the 
reactor is used at the place where the spent 
process vapors (i.e., noncondensable gases 
consisting primarily of air and carbon dioxide) 
are separated from the oxygenated liquid 
phase. 

The reactor or pressure vessel is sized to 
accommodate a specific waste flow over a 
certain amount of time. The residence time, 
tempera ture, pressure, and possibly a catalyst 
are based on the characteristics of the waste. 



TREATMENT TECHNOLOGY OF HAZARDOUS WASTE 39 

OXIDIZABLE 
WASTE 

-----------, 
I 
I 
I 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

I 
I 
I 
I 

PCV 

L---------------------------~~~~~~t~~TER 

AIR COMPRESSOR 

Fig. 3.6. Process flow diagram of wet air oxidation. (Courtesy Zimpro Passavant Environmental Systems, 
Inc., Rothschild WI.) 

A process flow dia gram for wet air oxidation 
is shown in Fig. 3.6. 

Waste Types Handled. Wet air oxidation 
can be applied to dissolved or suspended 
organic substances in the form ofliquid wastes 
and sludges. Particular contaminants and 
wastes processed include: halogenated or
ganics, inorganic/organic sludges, contami
nated groundwater, inorganic and organic 
cyanides, phenols, and leachates. 

Although wet air oxidation technology has 
been used extensively for industrial applica
tions, its use for hazardous wastes is limited. 
There are, however, several full-scale fixed wet 
air oxidation facilities treating hazardous 
waste. 

Restrictive Waste Characteristics. Non
pumpable aqueous wastes and highly halo
genated wastes are restricted from this process. 
Minimum and maximum chemical oxygen 
demand (COD) concentrations for a feasible 
application are 10,000 mg/l and 200,000 mg/l, 
respectively. 

Supercritical Water Oxidation 

The supercritical water oxidation process is 
based on the ability of water to perform as 

an excellent solvent for organics when the 
water is above its critical temperature (705°F) 
and critical pressure (3200 psi). When air is 
mixed with aqueous wastes above the critical 
temperature and pressure of water, organics 
are reported to be rapidly and completely 
oxidized to COz and water. In addition, 
inorganic salts become almost insoluble 
above 930°F and precipitate out of the super
critic al liquid. The exothermic conditions 
during the oxidation reactions produce energy 
in excess of process energy requirements and, 
in principle, allow for the production of high 
pressure steam or electricity. 

Process operation involves the use of a high 
pressure pump to bring an aqueous solution 
or slurry of hazardous wastes up to system 
pressure before being heated to supercritical 
conditions in a feed/effiuent heat exchanger. 
Large organic molecules are thus broken 
down to molecules of low molecular weight. 
High pressure air then is injected into the 
reactor, rapidly oxidizing the lower molecular 
weight compounds. Bases such as sodium 
hydroxide are added to the waste to neutralize 
any inorganic acids formed during oxidation. 

The supercritical water oxidation process 
can be adapted to a wide range of feed 
mixtures and scales of operation, making it a 



40 RIEGEL'S HANDBOOK OF INDUSTRIAL CHEMISTRY 

AQUEOUS 
WASTE 

AUXILIARY 
FUEL 

CAUSTIC 

STEAM 

GAS 

OXIDIZER 

SALT SEPARATOR 

L-__________________________ ~.. SALTS 

COOL ING ANO 
UEAT RECOVERY 

FEED REACTION ANO 
SALT SEPARATION 

PRESSURE LETDOWN 
ANO EFFLUENT 
DISCHARGE 

Fig. 3.7. Process flow diagram of supercritical water oxidation process. (Modar, Ine., Houston, TX; eourtesy 
EPA.) 

potentially feasible mobile technology. How
ever, supercritical water oxidation is a rela
tively new thermal technology. To date, 
operating experience has been restricted to 
bench-scale and pilot-scale systems. 

A process flow diagram is shown in Fig. 3.7. 

Waste Types Handled. This technology can 
be applied to aqueous solutions or slurries 
with organic concentrations from 1 to 100 
percent. The actual organic concentration of 
the waste fed to the process wiU depend on 
the heating value of the original waste 
material. The heat content of waste fed to the 
process is controlled at 1800 Btujlb. Therefore, 
wastes with a heating value below 1800 Btujlb 
require the addition of auxiliary fuel, and 
waste material with a heating value above 
1800 Btu/lb requires either the addition of 
dilution water or blending with a lower
heating-value waste. 

Particular contaminants and wastes pro
cessed include: peBs, dioxins, solvents, pesti
cides, and stiU bottoms and tank bottoms. 

Filtration 

Filtration may be used for two primary 
purposes: 

1. Removal of suspended solids from a fluid 
by passage of the fluid through a bed of 
granular material. 

2. Dewatering of sludges and solids by 
vacuum, high pressure, or gravity. Granu
Iar media filters (typically sand and 
anthracite) remove suspended solids 
through straining, physical adsorption, 
and coagulation-flocculation. These 
filters may be pressurized or gravity-fed, 
with loading rates ranging from 2 to 
15 gpm/sq ft. 



TREATMENT TECHNOLOGV OF HAZARDOUS WASTE 41 

Various filtration methods have been em
ployed to dewater sludges, including: 

• Vacuum filtration 
• Belt filter press 
• Chamber pressure filtration 

Vacuum filtration typically is performed 
using a mechanically supported cylindrical 
rotating drum covered by a filter medium 
(cloth, coiI springs, or wire mesh fabric). 
Water is drawn into the center by vacuum 
while the solids are scraped off the drum. 

The belt filter press continuously squeezes 
the sludge through a series of rollers, which 
apply increasing pressure and shear force on 
the sludge. 

The chamber pressure fiI ters consist of a 
collection of cloth-covered plates arranged in 
parallel and pressed together by pressure up 
to 200 psi. As the plates are compressed, 
filtrate exits through the cloth. 

Gravity-fed or pressurized granular media 
filter systems are less energy-intensive than 
the three systems mentioned above but 
require highly qualified operators with suf
ficient experience in backftushing procedures. 
These systems are not applicable to the 
removal of dissolved chemi cal species. 

Waste Type H andled. Pressurized and 
gravity-fed granular media filtration systems 
are used for waste streams containing sus
pended solids. Vacuum, belt press, and 
pressure chamber filtration processes are used 
primarily to dewater sludges. 

Restrictive Waste Characteristics. Energy
intensive filtration operations such as belt 
press filtration, vacuum rotary filtration, and 
pressure filters operate at optimal solids 
content. Sludges that range from 5 to 10 
percent solids are generally well suited for 
these operations. 

Ion Exchange 

Anions and cations dissolved in a dilute 
aqueous waste can be removed from solution 
through the process of ion exchange. As the 

name implies, one ion, electrostatically at
tached to a solid resin material, is exchanged 
for a dissolved toxic ion. The exchange 
reaction is reversible, allowing for resin 
regeneration. 

The exchange occurs because the divalent 
and trivalent toxic metal anions or cations 
have an increased affinity for the charged sites 
on the surface of the resins, which originally 
were coated with weakly held monovalent 
anions or cations such as chloride, hydroxyl, 
sodium, or hydrogen ions. 

Currently, the majority of new ion exchange 
resins are constructed of synthetic organic 
materials. These resins are able to withstand 
a wide range of temperatures and pH, are 
capable of specific selectivity and a high 
exchange capacity. 

It is possible to remove both dissolved toxic 
anions and cations by placing a cation 
exchange column and an anion exchange 
column in series. This system has the ability, 
depending upon the choice of resins, to 
remove a wide range of inorganic and organic 
dissolved contaminants. 

Pressure vessels typically range from 2- to 
6-inch-diameter systems up to a custom size 
of 12 feet in diameter. Corresponding ftow 
rates range from 25 gpm up to a maximum 
of 1150 gpm. These vessels could easily be 
truck-mounted and moved from site to site. 

Waste Types Handled. Wastes that are 
suited for anion exchange include: 

• AII metallic anions and cations such 
as CrzOi -2), Se04( -2), As04( -2), 
Ni( + 2), Cd( + 2), and Hg( + 2). 

• Inorganic anions such as hali des, sulfates, 
and cyanides. 

• Organic acids such as carboxylics, sul
fonics, and some phenols. 

• Organic bases such as amines. 

Restrictive Waste Characteristics. The upper 
limits of concentration at which ion exchange 
may be applied are 2500 mg/l for dissolved 
ions and 50 mg/l for suspended solids. Higher 
concentration levels of dissolved ion will result 
in rapid exhaustion ofthe resin with unusually 



42 RIEGEL'S HANDBOOK OF INDUSTRIAL CHEMISTRV 

high regeneration expenses. High concentra
tions of suspended solids will result in clogged 
columns. Oxidants in the waste stream also 
should be avoided. 

Membrane Separation 

Membrane technologies separate solutes or 
contaminants from liquids through the use of 
semipermeable membranes, which function by 
selectively rejecting contaminants based on 
pore size, ionic valence, or co-precipitation. 
Membrane separation processes can be used 
for volume reduction, purification, concen
tration, and recovery of the contaminants. 

The types of membrane separation tech
nologies include reverse osmosis, hyperfiltra
tion, ultrafiltration, and electrodialysis. At 
present, reverse osmosis is the only membrane 
separation technology that has been used as 
a mobile system and thus is the only such 
technology discussed in this section. 

The reverse osmosis system allows a solvent 
(such as water) to be removed from a solution 
containing solutes (such as salts) by use of a 
pressure-driven membrane process. In this 
process, the solvent molecules (water) are 
forced through the microscopic pores of a 
semipermeable membrane by achieving suf
ficient hydrostatic pressure to overcome the 
concentrate osmotic pressure. Operating 